TRONCATRICE A DISCO PER METALLI FERROSI
CUTTING-OFF MACHINE WITH CIRCULAR BLADE FOR FERROUS METALS

METALL-KREISSAEGE
TRONCONNEUSE A DISQUE POUR METAUX FERREUX
CORTADORA DE DISCO PARA METALES FERROSOS

MANUALE DI ISTRUZIONI PER L’USO - INSTRUCTION MANUAL FOR OPERATION
BETRIEBSANLEITUNG - MANUEL D'INSTRUCTIONS POUR L'EMPLOI
MANUAL DE INSTRUCCIONES DE USO

COSTRUTTORE:
MANUFACTURER :
ERBAUER: MACC S.p.A. SCHIO (VI) -ITALY

CONSTRUCTEUR:
CONSTRUCTOR:

MODELLO:

MODEL : NEW 350 DV
MODELL:
MODELE:
MODELO:

MATRICOLA:
SERIAL NUMBER:
KENNNUMMER:
MATRICULE:
MATRICULA:

ANNO DI COSTRUZIONE:
YEAR OF CONSTRUCTION: 2010
BAUJAHR:

ANNEE DE CONSTRUCTION:
ANO DE COSTRUCCION :




Folaslegesss vt aioks

{Hasnsthatsd ax Eurdpai Unid 68 egyétr eurapai ovexsgok }

rendszeraiben)

Ez a exmbdlun a késziiéhen vagy a csomagolsan axt jelzi, hogy & terméket ne kezelie héztartisi

fwltadékivant, Kérjk, hogy az slekiromos &5 efektronikai holfadél gyd; fjelds

9. A feiosleOasss Vil lamekénak nelyes kezeldsévid segit megeltzn]
g k& Ae i E 12, ha nem kéveti 8 hultadék &

nos &% efektronikus késxilékek hullz dékként vald ehtdvolitbea

iitést

ctiv h

Nakldddni 5 nopotiat Y tektrickym o aloktr ickym zaFlzenim {platné v Evropske unii a
dalsich evropskych uplatiug ¥ syshem }

Tento symboi Lmisting na vrobka nebo jehe bolenf UPOZOIiUe, f8 8 vrobkem PO vkentent isho
Zivotnogshi by neméto vinakladiny jako s béinym cdpadam z dornacnosti. Misto toho by mdd byt
otazan 3o SRy 1 rCRTIEG- R recyklac #leklonickyeh vyrobkD & tafizer, Dotiehanin tetn
instrukce zabirdnite fegativiim dopaddm na Bvetd prostied! & zdravi lidi, ktere nacpak idfe byt
ohroken ¢ mgen nakladnion s % yroh PH fehe fikvidash. Recyidovdnim materidll, 2 pichd je
vyrnhen. pomiisets saohovat pifindes 7oirmye. Pro Ziskani datdich snrmac o maykiant tohnto wyrobiki
kontaktiite, pross B & aabepeduiic Boidac o st adpadd
nebo prodejnu, v

Yo plektrickych a elektronickych zariadeni Plati v Buropskej unii s-ostatngeh
eurs taaj) 86 W sep ym rberom)
Terito symbol na virabki alebo obale znamend, Z» 8 vyrobkarm nemdie vt nekdadang ako & demovr
cdpadiom. Mssts tahaje potretind o dorsEH. do vyhradandhe Zbarndho miaste na recykideily
elekwrozaciadent. Tm, 2a zaistte SRIRYNE Ieskognenie, pomG2ate zabranit potencionsloem
negativmemu vplyvu na Zivotne prostreclie a Radské zdravie, kiore by v opadnem pripade hrozil po
am nakiaddn! ¢ timts vroby Reoykideia dha uchovdyat privedné zdroie,

Pre mqwxwaa daldich padrobnych nformaci o recykigoi W6hote vyrobky kontakiufte prosim vas miestny
alebo vhacnay Grad, miestny shutbu pre zber domového odpadu aisbo predajiiv, kde ste vwrobok
zakipit,

ESki Elakteikh & Elsktranii Ekiptaniarm At a% (Awrtipa Birliirada ve ayri topiama
sisremierine sahip difjer Avrupa Likelerinda uygutamr)

Urbinr veya anbala dzerinde bulunarn by Sexazol, by Grimdn bir gy aligi olarak muamele givmemesi
gerelktigivy ndstedr. Bunun yering, siokrildi we slekiranik ekipmaniarin gen dBntisimi o meveut oian
HYGHn InnLama noktasina teskim pimaidic By ftntin dagr sekida atilmanns EAIAYArak, Bl Girone
yar il inldahak edifrmesi sor wCunda orfaya Gikabilecek vis Lavee ile msan sagligi (eernnde ph 2
etkide bulunabitocak durumtarin Srilemesing yardirmei ofmus ohursunuz, tat ferd T di
dogal kayrstdart karumamiza yardimael lscaletlr, Bo riintin gert diniintimiiyvie &
Hitters sebwinizoe hulgaun yere! ofisle. evsel alikisr toplama seqvisinizie veya bu Grino satin aldigyiniz
magazayia temasa gegin,

v evropsid unill in ostatil evropsiin

Qdayja stare slektritne in ek e (el
o iy & sish #bivanje loteath odpadion)

all na njegavi smbssdas rietigga ta semibsol, pomen, os 7 ointkom ne sewste ravniab
i 7 | e ustrezng sbirmo mesto oy reciktieanps
praviine oddajo tega izdelika boste pornagall preprediti negativae,
. do katerit B prislo v primeny neustrazragn ravagnx ob sdstranityi

ranje mareriala bo pri pomogio k ohranjevenit Raraviih virov. Padrobnefte

informacije o recikiiraniu tegra izdetka latko dobite prélokakvi mieates upravi, shughi oddaana
gespodinirkih odpadikov ah v tegoviny, Kjar ste izdelok fupili. Cdpadno sisktricng in elokironsko opramo
lahke codate brezpiatng tudl cistribiureriy neposredne ok dotav siekiritng oz, elekironske oprems,

B

VTHONIANNR INSKTPASCKOrD M INPKTPOHHArG OBOPYACBRUMA (RupexTIDa APHMeNseTcR B
CTRanax EBpocoasy v apyrax BBPONRACKAX CTRaHEX, rae ABECTBYIOT CHCTOMBI
PasaensHoro coopa 0TXOA0B}

Hanssii auskag VETPORETRS unu art ynakneke O6QINAAERT, YTD AEHNOe YOTROACTHO Hankas
¥TWIMIMPOBATL BMOCTE C RO GhITORBIMIA OTXOAAMMA, Eroeneayer coars a COGTBETCTBYIOUNR

AyHKT nep 3T
YTHIRIBAUNR L HHOID M3NGIMA MOKET NPMEBCTI-K FOTOHUAGTIEHO HETATUBHOMY BAMAHMO Ha
OKRYKAOYIS CORRY U JROPOBLR MOALH, TIOFTOMY LA NDBROTBPAWERNS NOACSHLX nocneacTeui
HOOUXOUMMD. BLIORHATE e 1O ¥ G . {iepepatoTtka
LEHHLIX MATEPUANIOE NOMIMKET COXPAHNT S NDUPOAHLIe pecypest, [inn TanyeHkR 0ONBe NOAROGHOR
Vb pMaLe © nepegatoTe srom VNG QODAIMT B0k B MEGTHIME O EHI TOROMCKOND ynpawsena,
SRy Gy clopa GeiroBnix CYRIOOB AN 8 MAradns, rae Suino npiselpaTenc waganue.

KiytGstd poistetun s8hld- ja elektroniikkalattioen ha itys (Ey
E pan maiden kerdysjar &0

Symboli, joka on meskitty Tuotteeseen i sen pakkaukseen, asoittas,
fmousfittenni. Taote on sen sijfaan lovitotava sopivaan 15
i ivdan kerd Tendin tuott 1

pan Unloni ja muiden

estimidn sen mahdoliiset YIRDATIStSOr fa terveyteen kotidi t haittavatkutukset, joita voi siheutua
tapaidk timén epaastanmukaisests jitekasittelvats. Materaation kierratys sadsts
inonnoRvareis. Tarkempia tietopm man ¢ Kierrttamisestd saa pajkalti X ustosta,

Bortskatielse at elekirisi og elektronisk udstyr (Gelder | £1 oy andre europemitke lande
mad egne *:aawiuiann,\»»n.s»a

Hvis dette symit firdtes pi p et eller pa embatlag betyder det, ar dec Ppagaidende produks thke
i b o abrg 5t st Davskul § stexiet aflevere det Pd et indsamlingssted,
sé.det ebekiviske og elekwoniske udstps kan blive genbwugt, NAr du bortskaffer produktet korrekt,
hjeiper du med at forhindre de mulige negative: plvirkninger of mifjoet eller suadieden, der kan apse,
hvis produktet bortsk Péap, de vis. Genbrag af iaterialer er mec atbevare naturens
e Yidendi i breeg af produkiet s pxk , pl geabrugs

1.

ellara.den butil, hvor du kebte produiiet.

.—,. nmmarmtn. m_&sabmmm.mnnaig«:o final da sua vida Gtit {Aplicéve! na
Unifio Europela e em paiges £ peus com st der 4 tle residuos)

Este simbuio, colocado no produto ou na sua erabalagen, indica que eite nic deve ser tratado come
residuo urbano indiferenciado, Deve sim ser <olozade num ponto de recolba dectinado a residucs de

P Idetricos o ol . Assog & que exte produts & correctumente depositadia,
A prevents pafemcinis onsefnciag pegativas pars o anbiente hemm coma pars a satide, que e eoaten
farma poderiam acorrer pe stes produtos. A reciclagemn dos materiais
contribuirg pars & consere GOs Tecarsos naturais, Para obter nformagio mas detalhada sobre a
reciclagem deste uto, por favor contacte o murCipiY otide reside, os servicos de recolha de residues
o sua drea ou o o onde addquiria o produto,

Anoxopdi Maraiol HAekTpikon & HAeicrp i EEombouoi( %uer arny Eupraing
‘Bywon ke GAEG Bug wig xwpes e Eex * GuoTipaTa nEpIoUAkoyag)

To otuBoAo auth enavie oto neoidy OTi CUOKEUQOIL TOU onuaive b1y Y0 1e0lly Sev RpsTiel va
NETAATEL BaZl e T ouaard ANORELULATA OAAG TIPETIE v apaBofsi og édva katéAdnio anueio
m.cgo.«an mwmzsny_q«._:ca Kai ,«_>nx5c<ioa :»i@c NPOG AVEKIKAWON. Me 1o v PeBorabeite

nopwv. A NEPIOSOTLPES TANPOGODIES TXETIKG iE ThY GVEaK UKADT QUTOU Tou TeoidvTog,
MARAKAACUME ETUKCWENTITE JE TIQ UTNPESIES KABALILTINGG Tou Bipo U oag A 70 KataoTRa
SNOY OYOLATOTE TO IROIOY.




ey Brpudar apoo) aptany

wp uex Gargnpord 210 ar SunrmiAustR w0 WokTRRONIT IBE J0] TISINSRAINIEY Kga pd 21vs v} T PRUS
ad P 116 FUATEIAVUS. ASHIP AT BUTTAIAURE) “yargnpid 913D 4B SUTIHPUELS] RIAR BRNPIEH AR 1R
AXeA Ve SR s ‘esing Fo joolyar pet sSuaopuagd sxedng agpr papmpgoy g o 1o awdzoly

P A g Lo pd spuItAD R poud 33op 3¢ 20y 2855y pap, :t: aRTIT Ga IHRLINIR
@p A Boruy 3 108 ¥ rorsods Bl 5302401 19D 195 30DNS 1 :S»?szanﬁz

W0 SATRPURY T APY1 RGO 3o 12 anayrpiy uadumnyedinn 1oy japmpord pd 10[0quris aux

{wayskesbugwesuyy 1esedss pow puet
sxstodoma aspus Bo 113 1 10peiB) smpiedde sysiuonxers Bo awsuyyer siueB Ae Buipuouay

fﬁil

“PIROE B ERIS0Z \.co_a:x&N WIAIDPY AY RIS 03 G0 BISBIL BIUELD

BUBGZNIS OF “WRINKY WAUEH0) wikzseu zd $eason s Azorou *nisinpadsd 003 nBugy
A foizpseq Az B2 A “1BPOIZ UdAuiinTey arsnilinoe m sowod
1504 ofemisey mipedfzid s gidinsin AgliBolu ajyel izpn svospz
2210 oxw?ou&m ‘et wiomAidm eAunaietou whselouatod dis eBagodez susnidod jsa npinptud
BORRORIOR BIOAZOUEAR @2 “His Mumadn 2a2id0g “nBUINADS) IR0 M “alsuZomIG R e | asUEAIpaR
ridzids PUOKEE npjund sbelupepwodpo ap Azoselsop of 415 ouupacd 206) Aupunuuey pRlipo
ovel AUBMOINRR A0 SZOLU 21U NP 57 ‘BIIMEG NUBRMONEAD 0BT mnr mownposd R ToGqUIAS sﬁ}

?feﬁﬂ anmhm Aol yopysf
3 Uy f2ay .:mv EWNHW oBopkenz M u.o»nnbu

25k

TRUWSY B
£

2. J 1 fodt

@il

-egmysTnboe moaz ] saon azalmr

wamddo gy OAUWIES 1D DEDO] DEIAKIS T DIVIMULD OENGIN,| ATEJIRIU0D agjoed wpopardosanb

1P oS 1 e ey deiep nid ok STRENE PRICSEE D] ALRAIISUDD ¥ VI HELIIPOU

353@2& OIS 05 (8D Enuapc m§ Huawe oaaquanedd iy dpnres
N

9.3123 Em 3..033& oisand u&; B »avaeazdrfﬂ EHIENE ﬂb .dzws_» rpssarscdde ipoprar

aad oppgdovdde eyomdes i oyund un pre S DDA RAD] PIIL00Y 2 anLLe EICO G RIGY

QUIO3 OFRIBPITUOD B B4 5v o oRopsLd i aud expput > ey ¢ oppopond s SRS

[D L) U0 ANt Ul @ eBdo.N SUORINIBD
soed {1y ug @:nao_an_&v BHIA SAIY B OOUMIIALS PO ODINGIS CANBOUSID 18 OJUAWENBIL

@il

1 g e gupked poe s rSipudu wop
oy s soq Bpcaaieng o ref PILA Ipg IR R R 1oy ey v I 1adiefy
ey a2 Sunianiy feae 8iues wos s wapynpord wo pisddn ares Wos KPEIUSTNg WY

waneSou iony uaass e834qai0; pe jg np seopry pes e pd SeAUEY L awiﬁnoﬁ NE Y[RISIDUE 1Y
TBOUDY IAUIIOFUIONILORDIR Y20 - A8 SURITIAING 35J 6] T 4 ALY “_wy.m

T CPRIAVSPEINLL DS ayg pord 33w TR qoid e ._urm oy

(tusgeissBufiesiy vieiedos POWIOPUR] WSIRG0ING RIPUE YO0 UBUORIN S.».unn::m
USp 1 IEGRUEAUY) JAIMPQId BYSIOINAIA S0 BSOS Blush.AR BRI

4T0IRS Y amn np

Eﬁ

oy ey 1o0pord 1y N e PN BP IO [BAFTEIOUSINY Ura Sunepliasa

FP PRI ISR IBAX T J S| oty SSRpaRsLE apusBuRs 9P 1 o peilina e ELUR Rt
spyapoad 1p A : (04301 SN 30U PLEGHRIA UL Z{TERIF 200U JRA, “USUUDEG aYiInn e wea vl
sy 3635 frqp yBeezp oyt ues AupAoa o¢) SuUlPPURIAqIEATE SPIBORIOA A yeasd ur uagpIoOs

LAY VSP Aot 9P e8roasd anan HEIVAL LR SULE X004 SHOBOM £t JEI00A YpId)
o samesn ey #p do wopord piprep 13107 Jouxs wspy papsausl ypros o
i IR0 S S a0RAg {uzpans. speerd uao Xoviy R 120U BT PIAPURB U0
PO A HIL 5183 IIRpeRd D 1D deea Jslim Supppedasa ap &0 s npoad 19y 4O 100mAS
{ A ko vapy 8 Jow uapue) SSadoIry GIPUR U N

{33 UD SMORLINMT PP MBA Buriapfimion

3 4P U 4E0qEBdsoL) v ot

@il

spueapay

oprposd (3 otnbpe

DPUOD JODINGINISD 16 O SRy SE eprfionar 3 onnd nsopsIseRILe D% UOX MILIHD BOAT 10d
“ogomiptord ayse ap alepAT 1B AIGOS TRERRON HODTMIION uﬁ?.: RN R DR V] ICAIRTIY
R, ﬂﬂm .Z.!U 2P \m.ZB:« BIOOLICGE Bf IR ALIIP C««w‘sﬂ:’.«u
anb eutammy poyes U4 &cmﬁgm CIPI 1D wand mmwzurw@: md:rﬁgwmcso ey ingaasd ¥ opuepnaz wss
PR i 1oTe A seoimoppe socdinba
ap epidonat ap .jc:.. 3;2.? R&ﬁekba oY :» sﬁ}v::u A ank E:m 524. FHEATIOD n::ﬁ_:p.
buton Dpel) IS apand ou pfanpord ajuassid 1 enb eapuraiziequia ng 0. 0dmba 6% LD CIOQUIS ST

@il

{ponpisds R 2AN 5 op 1518 U0 2o d up A sotiosns uowin
[TRe-] H&ﬁu,_a(w n nBS ne uv o) 1 SODIUDINDS K SOOLIOH] it SOf B3 OF ]
“upgey Poaegod

PP SOP O WA HEEgonTy I F3p0 W g SO¥ WP Y Ay

U0A 3G IO SHINPOL] 5P SulpAsey Sepaaqn ﬁmeaugéﬁ dm:og CITBUTLEAA T UIHOISION
HQH YATRIGIDA, VP P T Apipersalep A0y kel UsS RS SONPSTY) HRMpP USPIDM JEAPUNSALy pun
FIRNWBIN) TR S SR] FOYP ) DIP P, JERANIL] BIP P15 UARINYDS SPINEOLE SHSACP URTRSILY
SR W HRAsg T UDINCT SN BDDIDAY EHGASNEIR LOTRCY UIRENTIRUDEND PUD UIRSISTYMG
i Runpo ey sep any mn,;!««cr?::{ HETORD QY WEPRICHS YR SR ] K JPRICRsI) R SBTTUIG

A% PN TP SAROIEE SRED UMY INRINR SIEM Vﬁzr_ué&.«vr B uog npoag wep yoe gk sect

{8igs0n) OSAP N WAISATIDINES
UEIEDE WD 3 LIOPUET WO DS [RUCIND UDIBPUR PUN GO ﬁo:w&m&nﬁzm 48P WBPUET
UDP W UOPUMMITRUYY MR UBUDBIL PUR USSR 34 gab uoa BunBiogjuzy

@il

Aifipond 91 SIUDE ADAR SHOA O ISEIIIB] O ISP s miredpny

anon sepegues Zaaned snoa Gmpnid oo ap afepisarnp relos ne anrusweyddns vorguooyut

Eotds iRy «Q:YES«Q,: RMRANOERDT B3 ;&?ﬁxx!l AR RIOPIR tﬂﬁauﬂv~$hl ptd sERE: DY RRnny 3 .H«ﬁnf

EEECE st} anod sopgay e} {Sn Dy g2t srupapad g oIpE SHOA; .&@t&ﬁ.ﬁmnﬁ
DIQIEEIES IP STQDTIE ST UDIG 15D ] dao onb 5 gy ganb 219 y0 sanib i

wap afepAsas apmod apsdoadde arsagion ap wrod vn xSty ang yrop 3] ST L\:m.ﬁv Sap AR

nreay a3t ved pop srpmpord 9 b snibrpur BBRIEGIA LUk ANy no Jnpoid ar sos asodde sjoquids o)

{angooips
Bp deip it #And sanng XN 1@ SUaddoING BOMLY AP
shed go] zuep ﬂnmu:gns DIA BP Ui US SoNBINON0DIN 10 senbiiovte ssiedde Sap JUSIUBINIL

@"Eil

PAYE PARRYEAN BOL SEINE QOTEE a0 A 4SS [rande agge s plogastic
govguiny aseapd o potd SHg 0 SRR INOHE UORBRAGHLL PATRIE AL G S 2
op oy Jpe o 3o Sugs Loos 0w x; -osvpaed Bigt 3o Suygpuey doea 22&&5 ity S Postied g
LA PLROS TN ey y puv pi AN ). 20 Saanbasuod san sy jerusrod Jusasd
ey s nod KpaRaop g0 %AJCW,GU w panpund sy Sunnsua Ag Jusnidmbs SN PUE RS

o B Eoox vy anvg quad vogoaios Spqeandde suyor 3580 pope ag [P 3T PEOTSUT NS POty

Re PoLeaty 8 jou JieEs 4y ¥ 13743 SR IOLY SAFRPRIE mm—.ﬂkmﬂn&. awnd Y U0 2y w,,_«.;vnf._ﬁ DU WY ﬁqﬂﬂtﬂ)ry By,

UM SHLRUN0O esdoing Jsno
13 RIO o (psodsia

2 2. 1,
r .-:

3 AN Ul ddy/} Jusiudinb SR ' [0OMY

pUB GO ¢

@il




1. INTRODUCTION

The "Operating instructions” are an integral part of the machine and should be consulted before, during and
after the start up of the machine and whenever else required. The content of these instructions should always
be carefully observed.

The observance of the above is the only way to achieve the two fundamental aims of this manual:
¢ Optimization of machine performance

¢ Prevent damage to the machine and injury to the operator

The index of the chapters and the index of the drawings, diagrams and tables is contained in chapter 3 and can be used
to help the location of specific information.

CAUTION : BEFORE INSTALLING THE MACHINE, READ THE OPERATING
INSTRUCTIONS CAREFULLY

2. INFORMATION ABOUT MAINTENANCE ASSISTANCE

2.1 GUARANTEE

» MACC S p A. products are guaranteed against material and manufacturing defects for a period of 12 months from the
date of delivery or, if the machine is installed by MACC employees, from the date of machine start up.

» The buyer is only entitled to the replacement of parts which are acknowledged as faulty: carriage and packing are at

the buyer's expense.In the event of the above, the following information should be supplied:

Date and number of purchasing document

Machine model

Serial number

Code of any relevant drawings

Requests for compensation for the inactivity of the machine will not be accepted.

The guarantee does not cover uses which are not in line with these operating instructions which are an integral part

of the machine. Nor is maintenance covered if the instructions supplied are not observed.

The guarantee will not cover machines which have undergone unauthorized modifications.

+ Modification or tampering with the safety devices is strictly forbidden.

3. INDEX

® o A WN

3.1 INDEX OF CHAPTERS
Chap. 1 Introduction

Chap. 2 Information about maintenance assistance
Chap. 3 Index of chapters, drawings, diagrams and tables
Chap. 4 Description of the machine
Description of the machine and its components
Intended and unsuitable uses of the machine
Chap. 5 Main technical data
Chap. 6 Handling and transportation
Chap. 7 Installation
Chap. 8 Start up and operation

Devices and their [ocation
Tools supplied
Operation
Special safety checks
General safety rules
Measures to prevent residual risks
Safety, Guidance, Notice Labels on the Machine
Chap. 9 Maintenance and repairs
General safety measures
Routine checks and maintenance
Description of routine maintenance
Chap. 10 Information regarding environmental noise
Chap 11 Laying off and dismantling
Chap. 12 List of spare parts

3.2 INDEX OF DRAWINGS DIAGRAMS AND TABLES

 ENCL.] & : DESCRIPTION
Table Chonce of circular blade 1 8.3
Drawings Handling and transportation- Installation plan 1 6/7/8
Drawings Electrical details 2 7
Diagram Electrical installation 3

Drawings Motor-blade block 4 7/8.3/9
Drawings Base block and vice 4 8.3/9.3
Drawing Machine assembly 5 8.3




4. DESCRIPTION OF THE MACHINE
4.2 DESCRIPTION OF THE MACHINE AND ITS COMPONENTS
The NEW 350 DV cutting-off machine with circular blade for ferrous metals produced by MACC is made from a solid
casting, carefully processed and provided with holes for fastening to a bench or pedestal. The upper surface, designed to
allow the complete draining away of the cutting fluid, has been processed using precision machinery to allow the
attachment of a sturdy vice.
The bar-stop device allows the length required to be preset and a constant level of performance for repeated cuts
The blade-holding head is firmly attached to a reduction unit in oil bath built onto the motor and to the base by means of
a joint which provides 45° rotation both to the left and right and the cutting movement with manual feed
The machine is equipped with submersible motor-driven pump. The main switch is located above the motor block.
Another switch is used to select motor rotation speed and therefore cutting speed. The control lever, fitted with an
ergonomic hand-grip and blade activation button with safety release action, reduces fatigue during operation to a
minimum. The blade is protected by a guard which in its turn protects the operator from ejected shavings and coolant.
The machine is supplied with a set of service spanners

4.3 INTENDED AND UNSUITABLE USES OF THE MACHINE

The NEW 350 DV cutting-off machine with circular blade has been designed and built to cut bars, structural steel
and ferrous metal pipes in accordance with the instructions contained in this manual.

Therefore, the cutting of other materials is not permitted: if the above recommendations are not observed, the
machine could be damaged and the health and safety of the operator put at risk.

Cutting is not permitted, if the bar has not been first locked in the vice.

5. MAIN TECHNICAL DATA

Under no circumstances should the following data be altered, this is in order to protect the correct functioning
of the machine and to avoid creating safety risks for the operator.

MOTOR three-phase

Motor Power KW 2,5/3,3 - KW 1,8/2,4

Motor revolutions (two speeds) 1400-2800 rpm 700-1400 rpm

CIRCULAR BLADE (SAW) Number of teeth and feed holes according to table
Maximum diameter and thickness Diameter: 350 mm Thickness: 3

BLADE REVOLUTIONS per minute 40-80 rpm  20-40 rpm

CUTTING ANGLE 90° right - 45° left

PIECE LOCKING VICE: MAX OPENING 140 mm

COOLANT TANK CAPACITY litres 3

MACHINE WEIGHT 210 kg - 2060 N

6. HANDLING AND TRANSPORTATION

For safe handling and transportation use a lift truck for movement indoors or a bridge crane; in this case, also using
cables fastened to the sling positions indicated on the drawing 1 Encl. 1. Keep the machine in its normal position and
avoid turning it upside down. If the machine is fastened to the pedestal, stability will be greatly reduced and
therefore all the necessary measures should be taken to stop the machine from tipping over.

|All handling and transportation operations should be carried out by trained staff.

7. MACHINE INSTALLATION

A. MACHINE CHECK AND CONTROL LEVER ASSEMBLY

The machine should be checked to make sure that it has not been damaged during transportation and handling.

Control lever assembly (drawing 5-6. Encl. 3) : Fit the supplied head lever 25, into position 24 and fasten it by means of
the nut 50. To fit the handle, connect the electric cable terminals 220 to the microswitch 218 and place it in the left
second half of the handle as shown in draw. 4 Encl.2. Complete the assembly using the screws 221 and then 219. Make
sure that the cable is inserted into the lever slot 25, after having checked that there are no burrs or sharp edges in the
slot.

B. FASTENING OF THE MACHINE

The machine will be able to operate in keeping with the technical parameters supplied by MACC if it is
positioned correctly and fastened securely to the bench or the factory floor so that vibrations are minimal
during operation . Consult drawing 2 NEW 350 DV _Installation plan Encl.1.

C. ASSEMBLY OF CIRCULAR BLADE

For the assembly of the circular blade, remove the screw No. 36 (Draw. 5-6 Encl. 3), keeping the motor-blade block
raised and rotate the mobile guard 31 backwards. Unscrew the screw 28 clockwise, withdraw the flange 29, insert the
circular blade, making sure that the toothing faces the same direction as the arrow on the mobile guard. Then refit flange
29 and nut 28.



D. ELECTRICAL CONNECTION TO THE MAINS

[Install a differential thermomagnetic switch with characteristics suited to the mains.

Make sure that the power supply voltage corresponds to the voltage on the motor plate. Connect the cable to the power
supply line observing the colour codes of the individual wires, pay particular attention to the earth wire. Connect the
machine, make sure that the rotation of the circular blade is in the direction shown by the arrow on the guard.

E. CUTTING COOLANT

For the cooling of the circular blade, fill the tank with emulsible oil obtained from a mixture of water and AGIP AQUAMET
700 EP oil with a percentage of 5-7%

8. MACHINE START UP AND OPERATION

8.1 DEVICES AND THEIR LOCATION
(The location of the devices described is shown on the NEW 350 DV installation plan Draw.2 Encl. 1)

Code 203 CHANGEOVER SWITCH

Code 218 START-STOP MICROSWITCH: situated inside the handle located at the end of the control
lever and has safety release action.

Code 208 EMERGENCY BUTTON

Code 62 CUTTING ANGLE DEVICE: to check that cutting inclination is as required

Code 21 LOCKING VICE

Code 77 BAR-STOP

Code 25 CONTROL LEVER WITH HANDLE

8.2 TOOLS SUPPLIED

1 Allen wrench size 3

Allen wrench size 4

Allen wrench size 5

Allen wrench size 6

Allen wrench size 12
Open end wrench size 42

8.3 OPERATION
CHECKS TO CARRY OUT BEFORE EACH CUT

A Make sure that the circular blade is fastened securely by means of screw 28 (DRAW 5-6 ENCL.3)

B. Check that the hand indicates the required cutting angle (vice scale)

C. Make sure that the head and vice are locked by means of the lever 88 (DRAW.7-8 ENCL.3)

D. With the motor off, lower the head and check that at the end of the stroke, the circular blade does not touch
the counter-vice 75. If the circular blade does touch, adjust the screw 109 located at the centre of the head
support 4 (DRAW.5-6 ENCL.3)

E. Make sure that the piece to be cut is adequately secured in the vice.

F. Make sure that the coolant is circulating in the machine.

CUTTING OPERATION

A Before each cutting operation, if the cutting inclination is not as required, correct or change the inclination by
placing the bench lever 88 in position A (DRAW.6 ENCL.4) and after correction, forcefully turn it to position B.

B. Clamp the piece to be cut by means of the handwheel 11 (DRAW.7-8 ENCL.3), turn the main switch 212 and

the speed switch 203 to the position required (we recommend No 1), take hold of the handle 26 located at the
end of the head lever and press button 218. The blade will now start turning.

Cc Position the blade carefully on the piece to be cut. Then increase the pressure in order to accelerate the
cutting operation without using excessive force. To make a series of cuts, position the bar-stop 77 at the size
required. Fix it into position by using the knob 79 (DRAW.9 ENCL 4).

D. To replace the circular blade carry out the same operations used to assemble the circular blade. (chapter 7c).

E For the choice of most suitable blade consult the table ENCL. 1

We strongly discourage the use of blades with ruined or insufficiently sharp cutting edges

8.4 SPECIAL SAFETY CHECKS

A. Before using the machine, check carefully that the safety devices are in good working order, that the mobile parts are
not blocked, that no parts are damaged and that all the components are installed correctly and are functioning properly.
B. Make sure, before operating the machine, that the screws of the guards and other protective devices are
adequately secured, especially the screws on the circular blade guard and the rotation levers of the circular
blade mobile guard.

C. Check that the safety microswitches and the emergency button are functioning correctly. Test them during a
loadless machine cycle.

D. Make sure that the mobile guard does not leave uncovered an angle of more than 5° in order to prevent
fingers from entering.

E. Pay attention to environmental conditions. Do not expose the machine to rain; to not use it in damp environments,
position the machine on a clean dry floor that has no oil or grease stains.

F. Before using the machine, the operator should make sure that all tools and service spanners used for maintenance or
adjustment have been removed.




8.5 GENERAL SAFETY RULES

A. Wear appropriate clothing. The operator's clothing should not be loose or dangling nor should it have parts which
could easily get caught. Sleeves should contain elastic.

Belts, rings or chains should not be worn. Long hair should be kept in a net.

B. Avoid unstable operating positions. Find a safe and evenly balanced position to operate the machine.

C. Keep the work area tidy, untidiness increases the risk of accidents.

D. Do not use the power supply cable to disconnect the plug from the socket. Protect the cable from high temperatures,
oil or sharp edges. For outdoor use, only use extension cables which are in line with current regulations.

8.6 MEASURES TO PREVENT RESIDUAL RISKS

A. The removal of guards and tampering with the safety devices is strictly forbidden.

B. Gloves should always be worn.

C. Standard work clothing should be used and kept closed and should not have flapping parts.

D. The machine should not be cleaned with liquids under pressure.

E. In the event of fire, extinguishers should not be used unless they are the powder type. The electric power supply to the
machine should always be disconnected in these circumstances.

F Do not insert foreign bodies into the motor cover and to not supply the machine with voltage by tampering with the
safety microswitches or main switch.

G. Take the necessary precautions to avoid the machine being started by other people during loading, adjustment, piece
changing or cleaning.

Safety, Guidance, Notice Labels on the Machine

9. MAINTENANCE AND REPAIRS

9.1 GENERAL SAFETY MEASURES

A. Lockable main switch. Open the padlock in the event of machine failure or replacement of the circular blade.

The padlock key should be entrusted to a responsible person.

B. Before carrying out any work on electrical equipment, remove the power supply plug from the control panel

(disconnect voltage).

C. Only use cables to supply power, which have a cross-section suited to the power of the machine. _

D. Opening key. The keys of the machine should be kept by authorized personnel. Do not leave the keys for doors which

provide access to the hydraulic or electrical parts or keys to lockable switches in easy of reach of unauthorized
ersonnel.

E Repairs should only be carried out by authorized personnel. Only spare parts made by the original manufacturer

should be used, otherwise these could cause damage or injury.



9.2 ROUTINE CHECKS AND MAINTENANCE

FREQUENCY OPERATION
(working hours)
1000 hours Replace the oil in the gear box with AGIP BLASIA oil (0.2 litres) or equivalent.
1000 Lubrication of mobile parts in the piece locking vice (GREASE AGIP MU 2)
50 Cleaning of the coolant tank and filter check
if necessary Check functioning of bench lever

9.3 DESCRIPTION OF ROUTINE MAINTENANCE

A. Replacement of gear box oil

Remove caps 95 and 22 (draw.5-6 Encl.3), let all the used oil flow out into a container which should have a label
indicating the contents for the purposes of disposal. Replace cap 22. Feed 0.2 litres of oil (as specified above) into the
oil feed hole located on the upper part of the gear box and then replace cap 95.

B. Lubrication of mobile parts of piece locking vice

Remove the vice 21 completely by turning hand wheel 11 ( draw 7-8 Enct 3). Clean and grease the parts worked by the
counter-vice 75, the vice 21 and the vice gib 101. Put a drop of oil in the oil feed hole 19 located behind the handwheel.
C. Cleaning of the coolant tank: Filter check.

Empty the coolant from the tank by means of the tap located on the rear part of the machine bench (after moving the
liquid feed pipe away from this). Collect the coolant in a container for future disposal.

Remove screws 118 and the drilled plate 87 (draw.7-8 Encl.3). Clean out the shavings and the metallic powder, taking
care not to scatter this over the machine especially around the motor and the box containing the electrical equipment.
Refit the plate 87 and fasten it with screws 118 , turn the tap off and reconnect the pipe. Check filter 55 and if necessary
replace it. Fill the tank with the amount and liquid stated previously.

D Checking of bench lever functioning

Check regularly that the rotation release - locking lever is working properly. In the event of the lever not locking correctly,
loosen grub screw 91 (draw.7-8 Encl.3), tighten nut 90 and fasten grub screw 91 again. Make sure that with the bench
lever in position A, arm 4 which supports the blade-motor block can rotate freely

10.INFORMATION REGARDING ENVIRONMENTAL NOISE

An environmental noise test carried out on the NEW 350 DV cutting-off machine with circular blade, identical to
the machine to which these operation instructions refer, has given the following results:
ACOQUSTIC RADIATION PRESSURE

1 Laeq = 82,6 dB (A)
2 Lpeak = 90.6 dB (the maximum acceptable value is 140 dB).
3 The level of background noise has no influence = 48.5-54,2 dB (A).

11. LAYING OFF AND DISMANTLING
11.1 LAYING OFF

If the machine is to be laid off or left idle for a long period, the following operations must be carried out:

1. Disconnect the machine from the electricity mains.

2 Empty oil from the gear box and cooling liquid from its tank

3. Clean carefully the machine by getting rid of all traces of grease, especially on the worked parts that must be
protected with anti-oxidants,

4. Cover the machine with a sheet, preferably not plastic as it can cause rust due to the humidity condensation.

5. Store the machine in a closed, dust-free place.

11.2 DISMANTLING

If the machine must be definitively dismantled, its components must be sub-divided for the purpose of a possible recycle
of the materials and for the environment safety. The following table is given for your guidance:

Steel Light alloy Cast iron Bronze Plastic Various
Copper
Structure Cylinders Structural parts Motors winding
Coil-holder shaft Seals
Connecting rod and Flexible pipes
cranks Gaskets
Clutch-holder discs Bushings Friction items




12. LIST OF SPARE PARTS

004/

001/07

Oil retainer 30-47-7

2

3 O-Ring 134 068/04
4 Rotating arm 004/07
5 Roller arm pin 048/04
6 Snap ring D.25 DIN 471

7 Nut M10_DIN 934

8 Screw HH M10x55 DIN 934

9 Roller arm 047/04
10 Roller 049/04
11 Vice handwheel 029/03
12 Hexagon socket grub with cone point M8X10 DIN 914

13 Vice spring 021/31
14 Hexagon socket grub with cone point M8X10 DIN 914

15 Vice bearing flange 020/31
16 Cage AxK 30 47 060/31
17 Fifth wheel AS 3047 061/31
18 Stop bush 025/03
19 Qiler D.6

20 Vice lever 007/31
21 Vice 029/07
22 Oil dram plug 3/8”

23 QOil lever plug 3/8”

24 Head 003/07
25 Head lever 024-A/07
26 Head lever handle 046/05
27 Disk

28 Disk nut 030/06
29 Disk flange 020/07
30 Snap ring D.45 E

31 Disk movable guard 012/07
32 HSFHC Screw M6X16 DIN 7991

33 Divider 026/07
34 Water pipe

35 Disk guard 011/07
36 HSHC screw M6x16 DIN 912

37 Movable blade cover rod 016/04
38 HSHC screw M8x20 DIN 912

39 Fixed blade cover rod 016/06
40 Dowel M10x45 DIN 914

41 Front motor flange

42 Motor

43 Key 5x5x35 DIN 6604

44 Bearing 6205 27 020/19
45 Snap ring D.18 DIN6799

46 Bearing 629 043/05
47 Seeger ring D.9E DIN471

48 Pump carrier 003/05
49 HSHC screw M4x12 DIN 912

50 Hexagon lock nut M20 DIN 936

51 Washer M6 din125/A

52 HSHC screw M6x20 DIN 912

53 Pump 041/05
54 Water pipe

55 Filter 045/05
56 Fan guard

57 Fan

58 Rotor

59 Stator

60 HSFHC Screw M8X30 DIN 7991

61 Wascher

62 Cutting angle device

63 067/04




64 Bearing 3205 065/04
65 Snap ring D.52 1 DIN 472

66 Worm screw spacer 018/07
67 Worm screw 020/04
68 Self-locking ring-nut M20x1 )
69 Bearing 6302 044/03
70 Helical gear 015/07
71 Self-locking ring-nut M35x1,5

72 HSFHC Screw M10X25 DIN 7991

73 Washer

74 Countervice right jaw 052/04
75 Countervice 028/07
76 Nut M16 DIN 936

77 Bar stop 004/05
78 Bar stopping rod 031/05
79 Bar stoppin handwheel 077/25
80 Water pipe

81

82

83 Tap 042/05
84

85

86

87 Crucible 002/07
88 Bench lever 002/06
89

90 Selflocking ring nut 32x1.5

91 Dowel M8x10 DIN 916

92 Key DIN 6604

93 Disk shaft 019/07
94 Oil retainer 50/65x8 025/07
95 Qil filling cap 3/8”

96 Left vice jaw 053/04
97 Right vice jaw 054/04
98 Left countervice jaw 055/04
99 Dowel M8x25 DIN 914

100 Nut M8 DIN 934

101 Vice gib 031/03
102 Fast clamping vice screw 033-A/03
103 Support plate of low voltage control 048/21
104

105

106

107

108 Nut M12 DIN 936

109 HH screw M12x30 DIN 933

110 Hexagon socket grub screw M8x10 DIN 914

111 Head gasket 024/19
112

113

114 Countervice pin 022/07
115 Rotating plate 007/19
116 Head pin 057/07
117 Qiler D.6

118 HSHC screw M6x10 DIN 912

119 HSCH screw M8x20 DIN 912

120 Washer

121 HSHC screw M10x20 DIN 912

122 Rear motor flange

123 Washer

124 Countervice fastening bracket 031/19
125 Handle Jaccard M8x20 025/21
126 Sphere D. 30 FM10 082/14
127 Positioning pin 022/21
128 Hexagon lock nut M10 DIN 936




129

130 HH screw M12x80 DIN 933

131

132 Washer x M6 DIN 125/A

133 Stake D.9x18

134

135 Vice bush 032/07
136 Grub screw M10x50

137 Washer for M10

138 Self locking nut M10

139 Nut M10 DIN 934

140 Eye tie rod M10x50 043/31
141 Nut M12 DIN 934

142 Eye tie rod M12x50 035/38
143 Return spring 030/07
200 Box 066/90
199 Cover box 067/90
201 Plate 069/90
202

203 Changeover switch 011/90
204 RH screw M4x14 DIN 7981

205 HSHC screw M4x6 DIN 912

206

207

208 Emergency button 085/90
209

210 Remote controlled switch 032/90
211 Thermal relay 053/90
212

213 Earth connection bar

214 RH screw M4x14 DIN 7981

215

216

217 Transformer 20 VA 042/90
218 Micro switch of handle 028/90
219 HSFHC screw M4x8 DIN 7991

220 Electrical cable 2x1

221 RH screw M2,9x13 DIN 7981

222

Button




|CAPACITA’ DI TAGLIO - CUTTING CAPACITY - NEW 350 DV|

CAPACITA’ DI TAGLIO -
CUTTING CAPACITY - CAPACITE DE COUPE @ @
SCHNITTKAPAZITAET - CAPACIDAD DE CORTE
90° 60 110 100 x 100 120 x 80
45° 55 80 80 x 80 80 x 60

[SCELTA DEL DISCO - BLADE SELECTION]

Diametro - Diametfer
Diometre - Durchmesser 200 225 250 275 300 315 350
Spessore - Thickness
Enaisseur - Dicke 1.8 1.8 2 2.5 25 25 3
b=10-80 i 3 3 3 3 3 3 3
g=<2 z 200 230 250 280 300 320 350
b=10-80 t 5 5 5 5 5 5 5
d=10-18 z 130 140 160 170 190 200 220
b;f,?_‘%‘) 1 8 8 8 8 8 8 8
d=18-30 z 80 90 100 110 120 120 140
i 10 10 10 10 10 10 10
d-30-40 z 60 70 80 90 90 100 110
d>40 i / / / 12 12 12 12
z / / / 70 80 80 30
4—’—],3
o i) B 7
250 | /t% 032 3"5%!7"“65
r_’:/ o /
..i J e ]
é $@$/ e
M.
@ J ],
| I S

Si garantisce il funzionamento oftimale della vite-corona utilizzando dischi con fori di trascinamento,
Best performance of worm screw worm wheel gearing is guaranteed when circular saw blades with drawing-holes are used.
Nous garantissons le bon fonctionnement de la vis et couronne seulement si 'on emploie des fraise-scies avec trous d'entrainement.

Die verwendung von Sageblattern mit Mitnehmerlochern sichern den guten Betrieb der Schnecke und des Scheckenkranzes.

b= diametro esterno/altezza (tubi) -~ outside diameter/height (pipe)
diametre extérieur/hauteur

d= diametra/attezza (pieni) - diameter/height (solid)
diametre/hauter (plein) - durchmesser/hohe (voll)
g= spessore del tubo - pipe thickness
epaisseur du tube - rohrdicke
t= passo dentatura - toothing pitch
pas denture - entfernung verzahnung
z= numero di denti - number of teeth
numero de denfts - zahnnummer



MOVIMENTAZIONE TRASPORTO
HANDLING AND TRANSPORTATION

HHi

IPTTLITTISITT7I 7T 7S TIT SISV I TS T 2T SZZ TSV 7T/ ITT TSP 7717777777 /22T 7T7T/I2 77 FPT/7 P77/ TT7 /77 7/ /7777777 /77777 TIPTTLPTTS 7777777/ 477777

T 11

VTTILTVTTALTIITLT T ZT I IALTTTEFTTITT7 T4 FT 7T T TTLTTT ST TIATFTISTTT LTI 7L ZT 7T FTTALT TS TI TS 7T TIAFT IS IZT ST 7 I L ITI VT S HT T A77 /777777777



DIMENSIONE D'INGOMBRO E INSTALLAZIONE
Overall dimensions and installation
Dimensions hors-tout ef installation
Aussenabmessungenund installation

Dimensiones maximas exiremas e instalacion

208
218
25 |
21
=
N
D~
~F { 0
Q&
S QOl=s '
Qs 62 — 3
=2 4 S
ﬁe
219y
G| © &
(BN o~
O
N
N
a
v_&l i
i 560 ]
960
985
TI©
76 260
3 77
__—78 : .
T Q S
8 mn 1]
7
520
1005

1475




203

203 199

P

L{___

208

T

202 209 210 217 205
/ \ \f
&
20000 7 | o _[B
-1
CEEEE

g0

218

220

26

n

%
J /L =
214
208

Cassetta Impianto elettrico
Electric Box

Boite Elecfr'i'que
Schaltkasten

Caja Electrica

221

222

219



R
[ I c__mon_ ~add

] { | 8auciSiAey OIY2s “devrauoy

AXNOJODd  pullld
._. \ 00(2 DI QOWY3L 31 32
TSR oﬂmﬂemcum oN ARLAL 0 FUOLLANTTAL | W
| VIONVH FHOLLANALNIONIM 28as

00YYL ~ OSEMIN - SLEMIN ‘CUMIIOK 0Dj§R1g DuRYIS *3NOIZI¥IS3a
SDRILYONONL  019po) 02510 FHOLON JHOLLNMNILN IS0

auoizussaq | ojog | “addyyd [ojooypo| Asy)

1y

ZH 05 OEZ HOA - YEL ¥
TZ M- E dH

o T
018Z Wt ¢ YWVl FHOLOW

00YVvV 1L * W v

vy

Q vydve
ZH 0S OEZ JIOA -~ § ¥

LMY -2 dH 2]

007, WM ! VWV JHOLOW I

0GE M3N * W 750

yZy N

A
n
O O O O

EZ|
24 05 OEZ 11OA - S0V ¥
St MY -2 dH D

0074 Weltd * VWY SHOLOW 1 288

GLE M3N * J o2 v 0

w L AAN ol
ADEZ-0~dA

ZH 05 OEZ iPA - SOV V¥ | ] YAOZ

S M- 2 dH NN ]
0071 Weld * YWY SHOLOW 131

0E SYL "W ot \-\ ’

~

5
______“,3-_2

n
LI

ZH 0S5 OEZ HOA -G8 V
VL #X - S dH

A
I

ZH 0§ OEZ WIOA - GE ¥
60 MY - T dH 1 [) | 2z
0070 Wdlld * VYT 3HOLOKW O

o}

0S6Z 3l * I 7H 05

A OEZ x Z

(OHDD3A Odil) db 0S / 0EZA

0071 Wdd * VWY JHOLOW _’




3

B 0 obos
|

| * IUOISIABY

1/

DWIYIS oN

oIS

OOV

ruddy 7 o)

AXNONOOL

UL

y0-90-2

n{og

/

- e
056 MIN - 9E MIN__OUMIIN

SHl - 05Z 3L

DRILYINONL _ :0]j3pOH

o3yeg Dwayds

ENOIZIMDS3a

suoizudsag | oiog | addys) [oijoaupon

‘ABY

ZH DS 00Y WOA - {L'9/Z'9) E'9/8'Y ¥
(FTR TTISE #A - (E€/SD) €/T dH
(008Z/00%)) 00%L/00L WdY @ YHYT JHOLOM

0GE MIN  * M

ZH 05 007 HOA - (S'S/7) 9/5Y v
16V 7 ZEY WY - 9Z 7 91 dH
(D0BZ/00Y1) 00YL/00L Wl * VHY IYOLOW

GLE MIN  *WH

ZH 0S 00Y% NOA - (G'S/Y) /Sy ¥
V6L 7 ZEL MY - 9T 7 81 dH
(008Z/0071)00%1/004 WdM * YHYT JYOLOW

0E S¥l "W

ZH 05 007 HOA - GE/9Z ¥
SL/ZLVL M -2/ 61 dH
(008Z/00%4) 0074/00L WY * YWY 3HOLOW

GLZ SYL ™

ZH 05 C0Y HIOA - €€/ G2 ¥
ZEL 1 G6'0 MY - 81 / €V JH
008Z / 007} Wdd ' VRV 3¥O10W

06 4L "W

WA

9

7

a0

9N

0JWRIAL TR

0LLNYTI3L

VITONYH FHOLLANETLNIOHIMW

Z8s

008K SHOLOW FWOLVLOWWOI

Zs0

v | WA

34

2]

[t

O—

vz

1

H

(]

A7Z~SA

AOCY-0EZ~dA

YAOZ

LIl

3d
o]

vay3aL
O} 10 vyuve
(o}

€1

©

m 0

Al

_ 1

O

ZH 0%
A 007 X E

(OIHID3A OdlL) € 0§ / 007A




75

N

O <
< [0}
N 2 o e
Ta}
~ /ﬁ\
% _\J |
\ .”/////l/l& D —1 __KK
N
S TN -
N A% 9
\ Yo)
m
A L
n ~ )
m m
« <
m
~ N
o Q|
[e)} o o
O i N
(o)}
N W& ®
D~
NN
-—
N
LN
N L
j=
LN -vl\\\.\\\\\\\\\\\\\\\\
~ g
o)
<«
(
(@)
N
T
<

12

61

60
DIS. 7

88 115

91

02 4 2 3 M4 90

6 177 18 14 13

15

118

75

72

98

125 96

124

21

\

99
100

DIS. 8

126 127

73

74

[y
o)}



122 57 56

139 140
142

141

42 59 58

L

(7
I
|
\\\
n
T
i
1]
/441-_;:

@
!

43 58
]
|

z
giss
/

41

128 40

m

50 9566 65

67 92

L

70 93

120 121

108

116

1/1 N
130

94

27

7
32
.
L

b

7/ 5/
i
/
27 24
35— |
/
/Eﬁ

32

I
[
TR
67
70

93
71
DIS. 5
1
1

DIS. 6



)
4
103 |

Dis. / Draw. 9




